
PPiilloott--SSccaallee  OOxxiiddaattiivvee  TTeecchhnnoollooggiieess  ffoorr

RReedduucciinngg  FFoouulliinngg  PPootteennttiiaall  iinn  WWaatteerr

RReeuussee  aanndd  DDrriinnkkiinngg  WWaatteerr  MMeemmbbrraanneess

WWaatteeRReeuussee  RReesseeaarrcchh  FFoouunnddaattiioonn





 

  

Pilot-Scale Oxidative Technologies for Reducing 

Fouling Potential in Water Reuse and Drinking 

Water Membranes   



About the WateReuse Research Foundation 
 
The mission of the WateReuse Research Foundation is to conduct and promote applied 
research on the reclamation, recycling, reuse, and desalination of water. The Foundation’s 
research advances the science of water reuse and supports communities across the United 
[...]
rate and extent of organic (irreversible) fouling observed in RO membrane 
applications relative to waters that have not been oxidized. 

 
This hypothesis was consistently supported by the observations presented in chapters 
4 (flat sheet membrane tests), 5 (MBR-O3-RO pilot), and 6 (UF-O3-RO pilot). 
Although promising in concept and even in practice for the experiments performed for 
this study, site-specific evaluation should be performed to determine whether the 
ozone preoxidation step would provide long-term cost savings and continued 
operational benefits for the full-scale facilities.  
 
4. Application of the oxidants upstream of RO membranes will not adversely 

impact the performance or integrity of the membranes. 
 

There were no observed adverse impacts to membrane integrity for any of the 
ozone preoxidation experiments. This finding largely stems from the fact that 
ozone was rapidly consumed in the MBR and/or UF filtrate and that therefore 
no residual ever made it to the membrane. Any future studies investigating the 
use of ozone as a preoxidant should consider the size of the ozone contactor to 
ensure that sufficient reaction time is allowed to avoid carryover of any 
dissolved ozone residual to the membrane surfaces. 

 
The UV/peroxide preoxidation strategy appeared to have some adverse impact 
on the membrane surface that may have had to do with the presence of 
colloidal iron precipitate/scale on the membrane surface. Although the autopsy 
and wet tests did not indicate any leakage, the salt transport across the 
membrane was high enough to create some degree of doubt about the long-
term viability of the UV/peroxide process when ferric chloride is used as a 
coagulant. 

 



 

WateReuse Research Foundation xxvii 

5. By moving the oxidation step process typically reserved for RO permeate 
treatment (e.g., UV/peroxide) to the front of the RO membranes, a utility 
can achieve better membrane performance with less fouling, resulting in a 
net energy and operational cost benefit. 

 
From a capital expense perspective, systems treating more than 10 million gal of reuse 
water per day (mgd) can achieve comparable or even favorable costs by installing 
ozone in front of the RO membranes instead of UV/peroxide as a post-membrane 
treatment step. In some cases, and at low doses, ozone as a preoxidation strategy may 
provide a net energy and cost savings. However, this plan should be thoroughly 
evaluated for each location with a unique water quality–membrane pairing, and over a 
longer duration to determine impacts on membrane life and cleaning frequency. 
Further, if NDMA is a deciding factor on whether to place UV as a post-RO treatment 
step, then ozone may not be a viable strategy. This interplay of NDMA formation, RO 
performance, energy, and costs needs to be further evaluated before a solid 
recommendation can be made regarding the applicability of the process. 
 
6. Oxidation processes applied upstream of RO membranes will produce a 

lower concentration of TOrCs in the RO reject water (brine) than in a 
comparable system without oxidation and will lower the concentration of 
TOrCs in the RO permeate to below detection or levels comparable with a 
typical RO membrane system followed by UV/peroxide treatment.  
 

This hypothesis was strongly supported through the bench-scale and pilot-scale 
experiments with the TOrC data presented in Chapter 7. A preoxidation 
strategy with ozone lowered the concentration of all contaminants in both the 
reject and the permeate, with the exception of NDMA, which is only partially 
rejected by the RO membranes.   

Recommendations 

A highly effective pretreatment achieved by the biological processes and excellent 
filtration inherent in the MBR provided a low-fouling water that could be operated at a 
higher flux rate than typically recommended, especially when ozone is incorporated as a 
preoxidation strategy. In cases where membranes (other than the ESPA-2 membranes 
incorporated in this study) are used or where organic fouling is observed to be a problem 
with the particular water−membrane pairing, then ozone should definitely be evaluated as 
a possible pretreatment option. This idea may be particularly useful for facilities that either 
have only primary or nonnitrified secondary effluent (though the oxidation impacts on the 
character of the EfOM in nonnitrified waters need to be evaluated) or that receive their 
feed water from a separate wastewater treatment facility. It is recommended that future 
work focus on evaluating oxidative pretreatment on waters with minimal biological 
treatment, such as partial nitrification or biological oxygen demand removal only. 
Additional work should focus on determining strategies necessary for minimizing the 
formation of NDMA by ozone during preoxidation and/or chloramines used as a biocide in 
the RO membranes. 
 
From a capital expense perspective, systems treating more than 10 mgd of reuse water can 
achieve comparable or even favorable costs by installing ozone in front of the RO 



 
xxviii WateReuse Research Foundation  
 

membranes instead of UV/peroxide as a post-membrane treatment step. In some cases, and 
at low doses, ozone as a preoxidation strategy may provide a net energy and cost savings. 
However, this plan should be evaluated for each location with a unique water quality and 
membrane pairing and over a longer duration to determine impacts on membrane life and 
cleaning frequency. Further, if NDMA is a deciding factor on whether to place UV as a 
post-RO treatment step, then ozone may not be a viable strategy. This interplay of NDMA 
formation, RO performance, energy, and costs needs to be further evaluated before a solid 
recommendation can be made regarding the applicability of the process. 

 
 
 



 

WateReuse Research Foundation  1 

Chapter 1 

Introduction, Background, and Study Design 

1.1  Introduction to Membranes and Water Reuse 

As worldwide human populations continue to rise and as clean water sources become more 
stressed from increased demand, alternative water sources must be made available to meet 
those demands. Freshwater drinking sources are a precious commodity and, in many arid 
regions, can be scarce or completely unavailable. In areas where freshwater sources are 
available, the biological and/or chemical pollutant load may make the waters unsuitable for 
conventional drinking water treatment, adding to the scramble for potable water sources. 
Industrial, agricultural, and home uses all compete for the available water supplies.  

According to the U.S. Department of Agriculture, 80% of water consumption in the United 
States is related to agricultural use (i.e., irrigation), but that number may be as high as 90% in 
several western states where droughts are common and water supplies are scarce (USDA, 
2012) Such demands further stretch the resources available to a given population. As 
continued population growth and expansion in these arid and semi-arid areas place heavy 
burdens on the available water supplies, utilities are examining innovative ways to stretch 
water supplies to ensure their ability to meet the demand for safe, clean, and sustainable 
drinking water.  
 
Not all end uses of potable water (e.g., industrial and agricultural) require the level of 
treatment necessary for human consumption. As such, many utilities in the United States and 
around the world have also been turning to the reuse of municipal wastewater, either directly 
or indirectly, to help meet this specific demand. In fact, recycled water is currently an 
indispensable fraction of numerous Western communities’ water resource portfolio. Water 
reuse projects range from turf irrigation to recharge of groundwater supplies for drinking 
water (i.e., indirect potable reuse [IPR]). In the United States, potable reuse is becoming more 
widely accepted, though it has yet to achieve universal recognition as a potential part of the 
water supply portfolio. Although water reuse is a viable tool for utilities, it has yet to reach its 
full potential, in part because of public perceptions about the use of “sewage” for drinking 
water and a range of other misconceptions. Much of this opposition stems from the discovery 
of various pharmaceutically active compounds (PhACs), endocrine disrupting compounds 
(EDCs), and other trace contaminants in treated wastewater (S. A. Snyder et al., 1999; Ahel 
et al., 2000; S. A. Snyder et al., 2001; Aerni et al., 2004; Voutsa et al., 2006; Al-Rifai et al., 
2007) and the potential impact that such compounds have on wildlife species (Brion et al., 
2004; Gibson et al., 2005; Labadie and Budzinski, 2006; Brian et al., 2007). Furthermore, 
certain compounds such as caffeine, N,N-Diethyl-meta-toluamide (DEET), iopromide, and 
sulfamethoxazole have been shown to be highly pervasive in water systems and resistant to 
multiple treatment barriers (S. A. Snyder et al., 2007), though the health risk to humans from 
direct or indirect exposure to PhACs in water is quite low (S. Snyder et al., 2008; S. A. 
Snyder et al., 2010; Stanford et al., 2010; WHO, 2011). However, acceptance of IPR and of 
direct potable reuse remains dependent upon demonstrated removal of contaminants of 
concern during treatment and the use of multiple barriers to protect the public.  
Conventional drinking water treatment processes typically involve treatment options such as 
coagulation, filtration (e.g., sand, activated carbon, and anthracite), and disinfection and are 
only moderately able to remove trace contaminants (S. A. Snyder et al., 2007; Benotti et al., 



2 WateReuse Research Foundation 

2009b). More-advanced treatment options, including ozone, UV disinfection, advanced 
oxidation processes (AOPs) (e.g., UV/peroxide and ozone/peroxide), and membranes have 
been shown to be better suited for removal of PhACs and EDCs (Drewes et al., 2005; Drewes 
et al., 2007; Rosario-Ortiz et al., 2010; Pisarenko et al., 2012). Porous membranes such as 
microfiltration (MF) and ultrafiltration (UF) membranes are effective at mechanical 
separation of microbes and colloids by size exclusion, though they show only moderate 
removal of trace organic contaminants (TOrCs) (S. A. Snyder et al., 2006; Yoon et al., 2006).  
Higher-rejection membrane systems, including nanofiltration (NF) and reverse osmosis (RO), 
offer the highest potential for removal of trace contaminants via a physical barrier capable of 
removing large and small molecules, depending on the properties of the membranes.  
 
Membrane systems have been shown to be highly effective at removing trace contaminants, 
though even RO membranes are vulnerable to breakthrough of a few PhACs, EDCs, and 
other compounds such as N-nitrosodimethylamine (NDMA), bromide, and boron (W. Lee et 
al., 2007; S. A. Snyder et al., 2007; Steinle-Darling et al., 2007; Andrzejewski et al., 2008). 
However, state-regulated multibarrier approaches such as RO followed by UV/peroxide have 
allowed IPR projects to expand in areas such as California, where West Basin and Orange  
 
County utilities have groundwater recharge/IPR systems in place. Membrane treatment plants 
are rapidly becoming an important source for potable or reuse water in areas of high 
population and/or with limited freshwater resources. In the last 10 years, the amount of 
potable water produced from RO membrane plants has increased dramatically, mostly as 
desalinated seawater in coastal populated areas (e.g., the United Arab Emirates, where as 
much as 98% of the water is from desalination plants, though not all of which are membrane-
driven processes [Mohamed et al., 2005]). Additionally, the use of RO systems to treat 
wastewater is becoming viable in reuse applications as it can typically remove 90−95% of 
total dissolved solids (TDS). Furthermore, MF, UF, and membrane bioreactor (MBR) 
systems are being incorporated into wastewater treatment plants in order to improve the 
quality of water discharged from the plant (Radjenović et al., 2009). Such systems can be 
hybridized with RO membranes for an integrated reuse system (Tam et al., 2007). The main 
factors driving the increase in the production of potable or reuse water from membrane 
treatment plants have been demand and a decrease in operating cost. Once thought to be 
prohibitively expensive, the cost to produce potable or reuse water from membranes has 
declined to where the technology is now affordable in many settings and is often much more 
affordable than the alternative water production measures (e.g., desalination and long-
distance pipelines). 
 
One of the major operational costs associated with RO and NF membrane systems is in the 
energy required to drive the water across the membrane. Additionally, membrane fouling can 
further exacerbate that energy demand by requiring higher feed pressures to meet production 
goals. Membrane filtration performance tends to decrease over time as interstitial spaces 
become clogged and as particulate materials build up on the surface. Such fouling may be 
reversible or irreversible and may also be controlled through various strategies. Fouling in 
treatment applications is directly related to a corresponding rise in energy consumption due to 
the increased resistance and power required to drive water through the membrane (Yamamura 
et al., 2007b). Fouling also impacts the frequency and duration of cleaning cycles, another 
source of increased energy and material costs. Cleaning in place (CIP) is typically applied 
when normalized pressure is increased by 15% and acts to return operating pressures to lower 
levels by removing reversible foulants. Some fouling has been partially mitigated by 
improvements in membrane design and engineering, though it is still the single largest 
obstacle to membrane operation.  



 

WateReuse Research Foundation  3 

Thus, the objectives of this research study were to investigate the use of oxidation processes 
and AOPs for the mitigation of irreversible fouling and to compare the operational costs 
associated with the additional preoxidation treatment technology. For the sake of simplicity, 
most of the following review will focus on RO membrane operation and fouling unless 
specifically noted in the text. Each of the sections outlines the current state of knowledge 
with respect to fouling and fouling control, natural organic matter (NOM), effluent organic 
matter (EfOM), and the impact of oxidation on the dissolved organic matter (DOM, as a sum 
of NOM + EfOM). 

1.2  Fouling and Options for Fouling Control in NF and RO 
Membranes 

Membrane fouling is a critical parameter to be considered in RO membrane process design 
(Mulder et al., 2005). Both physically reversible fouling and physically irreversible fouling 
are factors impacting performance and must be taken into account in designing a membrane 
treatment system. Physically reversible fouling includes the buildup of particulate matter, 
scaling, and biological films on the membrane surface. Physically irreversible fouling 
involves the binding of compounds to the surface and interstitial spaces of the membrane and 
produces effects that cannot fully be reversed even after cleaning of the membranes. 
Membrane fouling is typically classified on the basis of fouling material and can be separated 
into several distinct categories (Vrouwenvelder et al., 2007; Al-Amoudi, 2010): 
 

 Crystalline fouling resulting from the deposition of hardness scales or the 
precipitation of inorganic compounds of low solubility 

 Scaling that is due to manganese(II) and iron(II) oxidation 

 Particulate fouling resulting from the deposition of colloidal or particulate matter 
(inorganic or organic) on the membrane surface 

 Organic fouling caused by DOM and humic substances 

 Biofouling that is due to formation of biofilms on surfaces 
 

The discussion of fouling here will be limited primarily to NF and RO applications except 
where otherwise noted. 
 
[...]
Note: % Change = −(SF0 − SFi)//SF0 × 100. 

Source:  Data originally published by Pisarenko et al., 2011; reprinted by permission of International Desalination 
Association. 

As the UV dose was increased from 2500 to approximately 5500 mJ/cm2, the fouling was 
further reduced in contrast to the increase in ozone dose, where only slight improvement was 
observed (Table 4.3). However, using a less intensive UV/peroxide treatment at a UV dose of 
1900 mJ/cm2 provided a similar reduction in fouling. This finding potentially indicates that 
even a lower UV dose with addition of hydrogen peroxide may be effective at reducing the 
fouling. Without the addition of hydrogen peroxide, a UV-only treatment at similar doses did 
not introduce any significant benefit in reducing the fouling rate. Figure 4.6 shows overlaid 
changes in normalized permeate flux over time for the experiments with tertiary effluent with 
various UV and UV/peroxide treatments and UF filtrate with and without UV/peroxide at a 
more realistic UV dose of 1000 mJ/cm2 and H2O2 dose of 4 mg/L (results also shown in 
Table 4.3). 
 

Pair Source Water/Experiment Flux 
(gfd) 

P0 
(psi) 

SF0 
(gfd/psi) 

SFi 
(gfd/psi) 

% 
Change 

Time  
(i, h) 

A Tertiary effluent (control) 18 80 0.269 0.117 -57% 120 

A 
Tertiary effluent + UV 

18 80 0.268 0.122 -55% 120 
( ~ 2300 mJ/cm2) 

B Tertiary effluent (control) 18 92 0.267 0.099 -63% 123 

B 
Tertiary effluent + UV 

18 95 0.255 0.074 -71% 123 
( ~ 5500 mJ/cm2) 

C Tertiary effluent (control) 18 72 0.285 0.091 -68% 117 

C 
Tertiary effluent + UV/peroxide 

18 75 0.285 0.169 -41% 117 ( ~ 1900 mJ/cm2 + 7 mg/L 
H2O2) 

D Tertiary effluent (control) 18 90 0.249 0.093 -63% 118 

D 
Tertiary effluent + UV/peroxide 

18 85 0.268 0.156 -42% 118 ( ~ 2500 mJ/cm2 + 10 mg/L 
H2O2) 

E Tertiary effluent (control) 18 96 0.239 0.081 -66% 116 

E 
Tertiary effluent + UV/peroxide 

18 92 0.248 0.171 -31% 116 ( ~ 5500 mJ/cm2 + 10 mg/L 
H2O2) 

F UF filtrate 18.5 75 0.272 0.219 -20% 190 

F 
UF filtrate + UV/peroxide  
(1000 mJ/cm2/4.0 mg/L H2O2) 

18.5 80 0.257 0.190 -26% 190 



 

WateReuse Research Foundation  57 

 
Figure 4.6. Overlaid changes in normalized RO permeate flux (J/Jo) over time for tertiary 
effluent with various UV and UV/peroxide treatments and UF filtrate with and without 
UV/peroxide preoxidation. 
 
The results shown in Table 4.3 and Figure 4.6 indicate that UV/H2O2 can be an effective 
means of reducing RO fouling at higher UV doses. A 1000-mJ/cm2 dose with 4-mg/L H2O2 
gave no no observable benefit. However, because of the high energy requirements for 
delivering doses of even 400 mJ/cm2, it was decided that the pilot study should be conducted 
at the 1000-mJ/cm2 dose with a 4-mg/L H2O2 pretreatment as a compromise between typical 
conditions and observed fouling benefits at the higher UV doses.  
 
In contrast to the tertiary filtered effluent from WRF 2, which consisted of full-scale 
secondary effluent from activated sludge treatment undergoing dual medium filtration, the 
UF water was able to show a noticeable reduction in the fouling rate compared to tertiary 
filtration, as seen in Figure 4.6. Not surprisingly, the observed benefits of membrane filtration 
as pretreatment to RO were correlated with associated reduction in SDI values. Where SDI 
values for tertiary effluent were typically too high to get a measurement based on 15, 10, or 5 
min of testing and 500 mL of volume, the UF filtrate typically had SDI15 values of <6 (results 
for SDI tests on the UF filtrate are shown in Appendix A, Table A-39). Thus, the combination 
of UF + 1000 mJ/cm2 UV with 4-mg/L peroxide was used for the pilot-scale evaluation. 

4.4 Results Summary and Conclusions 
Results from the short-term, flat sheet testing indicated that both ozone- and ozone/peroxide-
treated waters, even at the lowest ozone dose of 1.5 mg/L, fouled the membranes less than did 
the MBR filtrate and surface control waters tested in this study, although both treated and 
control waters maintained consistent levels of salt rejection throughout the tests. The results 
presented here indicated the potential benefit of ozone as a preoxidation step for the waters 
tested in this study using the flat sheet membrane setup. Although the results indicate the 
peroxide may not have been a beneficial addition at low ozone doses for the filtrates tested in 



58 WateReuse Research Foundation 

this study, it is not clear whether that relationship would be present at higher ozone and 
ozone/peroxide doses. On the basis of the flat sheet results, it was decided that ozone doses in 
the range of 1.5 mg/L to 3 mg/L would be tested during the pilot-scale experiements. 
Oxidation by a relatively high UV dose of approximately 5500 mJ/cm2, without the addition 
of hydrogen peroxide, did not provide any benefit in reducing fouling of RO membranes. 
With the addition of peroxide, the UV treatments showed significant impact on EfOM, as 
reflected by changes in fluorescence and by reduction of RO membrane fouling. Similar 
reductions in fouling were observed when approximate UV doses of 1900 and 2500 mJ/cm2 
were used. However, it was observed that UF filtrate and a slightly more realistic UV dose of 
1000 mJ/cm2 and 4.0-mg/L H2O2 did not prove to be an effective means to reduce organic 
fouling, though the addition of UF improved fouling control over the tertiary-treated 
wastewater. The ineffectiveness of this pretreatment condition in reducing the fouling rate 
was not surprising, given the relatively low impact on EfOM at this UV dose as reported in 
Chapter 3.  
 
From an energy perspective, choosing the lowest possible ozone dose or UV/peroxide 
treatment dose (additional tests are planned for the future) may provide a benefit in terms of 
lower overall energy consumption and potentially reducing cleaning and life cycle costs of 
the membranes. Thus, for pilot-scale tests an ozone dose of 1.5 to 3.0 mg/L without addition 
of hydrogen peroxide was chosen. Even though a UV dose of 1000 mJ/cm2 is already 
relatively high in terms of energy, this condition was selected for pilot-scale testing as a 
compromise between the typical UV dose for AOP (400 mJ/cm2) and the observed benefits in 
fouling that occur after a dose of 2000 mJ/cm2. 
  



 

WateReuse Research Foundation  59 

Chapter 5 

Pilot-Scale Evaluation of the MBR-O3-RO 
System at Water Reclamation Facility 1 

5.1 Chapter Overview 

The results from the bench-scale experiments and pilot-scale EfOM characterization showed 
that ozone can have a significant impact on the character of the organic matter and on the 
fouling rate of RO membranes. However, for bench-scale work, only a small area of RO 
membrane was used to test whether preoxidation had any effect on membrane fouling. Using 
a small surface area enabled the modification of the permeate flux in order to speed up or 
slow down fouling. The downside of this technique is that permeate flux conditions were 
more extreme than would be expected at pilot scale in order to force fouling to occur during 
the proof-of-concept tests. Therefore, this study was designed to incorporate pilot-scale 
evaluation of the process to determine if the bench-scale results were still observable at pilot 
scale and to provide a basis for understanding the larger feasibility of the preoxidation 
process. The general operating conditions for the pilot were based on the established industry 
experience in RO treatment (described in this chapter) with an operating flux of 14 gfd to 
mimic the lead elements in a full-scale system based on the pilot’s 10-gfd conditions. This 
chapter describes the MBR-O3-RO pilot conducted at Water Reclamation Facility 1 (WRF 1).  

5.2 Description of MBR-O3-RO Pilot-Scale Equipment 

Primary wastewater from the Las Vegas Valley at WRF 1 was pumped to a pilot-scale 
HYDRAsub® MBR system (Hydranautics) for further biological nutrient removal and 
filtration (described in Section 5.2.1). The MBR filtrate was collected in a 300-gal 
equalization tank and then was fed directly to a pilot-scale HiPOx® system (APTwater) for 
ozone or ozone/peroxide addition via a feed pump. The HiPOx® system was used in this study 
because it has received California Department of Public Health Title 22 certification for 
disinfection in wastewater and water reuse applications. The feed flow to the HiPOx® was 
split into two trains: one train bypassing ozone treatment—listed as “RO Train 2” (also 
referred to as the control)—and ozonated MBR filtrate—listed as “RO Train 1.” The pilot-
scale RO skid (Hydranautics) was set up to run on two parallel trains, with an optional second 
stage. For this project both trains ran in parallel on single arrays of four to six ESPA-2-LD-
4040 elements. The pilot equipment photographs are shown in Figure 5.1, although  
Figure 5.2 shows the process layout of the RO trains. 
 



60 WateReuse Research Foundation 

 

Figure 5.1. Photographs of MBR setup, HiPOx®, and RO at WRF 1 (series of aeration and 
anoxic tanks in top panel; HiPOx® unit, bottom right panel; RO unit, bottom left panel). 
 

 

Figure 5.2. Process layout of MBR-RO and MBR-O3-RO treatment trains.  

Note: AS=antiscalant. 

 

5.2.1 Description of MBR Equipment  

The MBR pilot skid used hollow-fiber vacuum-type PVDF membranes with a reinforced 
core, an outer diameter of 2.8 mm, and a nominal pore size of 0.40 µm. According to the 
manufacturer’s specifications, the PVDF membrane should have a high tensile strength and 
good chemical (particularly sodium hypochlorite) tolerance. The fibers had a dual layer 
coating of PVDF on the central reinforced core. The pilot unit contained a fine screen, an 
anoxic tank, an aerobic tank, a membrane tank, and a filtrate tank and full automation via 
programmable logic controller (PLC). There were two membrane modules placed inside the 

NaOCl NH4Cl AS

MBR 
filtrate

O2

O3 generator

O3 contactor

RO feed tank
RO – Train 1

RO permeate

RO brine

H2SO4
RO – Train 2



 

WateReuse Research Foundation  61 

membrane tank, but they were operated as a single component (no difference between the 
modules). 
 
For this project, the MBR was operated at a mixed liquor suspended solids (MLSS) 
concentration of approximately 8000 mg/L, a solid retention time (SRT) of 12 days, and an 
HRT of 4 h. A process flow diagram (PFD) of the MBR system is shown in Figure 5.3. 
Typical operating parameters for the MBR pilot are shown in Table 5.1, whereas typical 
values for biological oxygen demand/chemical oxygen demand (BOD/COD), ammonia, and 
phosphorus in MBR feed and filtrate are shown in Table 5.2.  

 
Figure 5.3. Process flow diagram of Hydranautics MBR and wastewater treatment skid. 

 
 
Table 5.1. Typical Operating Parameters for Hydranautics MBR Pilot System 

MBR Pilot Parameter Value Unit 
Fine screen Opening 1 mm 
Anoxic tank Vol 1750 gal 

HRT 1.8 h 
Aerobic zone Total aerobic vol 3900 gal 

Total HRT 4.1 h 
SRT 12 days 
F:M ratio 0.1 kg of BOD/day/kg 

of MLSS 
Membrane module 1 
 
 
 
Membrane module 2 
 
 
 

Membrane area 1345 ft2 
Nominal pore size 0.40 µm 
Design flux @ 25 oC 19.6 gfd 
Net flow 18.7 gpm 
Membrane area 807 ft2 
Design flux @ 25 oC 19.6 gfd 
Net flow 6.2 gpm 
TMP 2−4 psi 

Filtrate tank Vol 300 gal 

 

  



62 WateReuse Research Foundation 

Table 5.2. Typical MBR Feed and Filtrate Water Quality for BOD/COD, Ammonia,  
and Phosphorus Removal 

Parameter Unit 

  

MBR Feed MBR Filtrate 

COD mg/L 200 <20 

BOD mg/L 100 <2 

NH4 mg/L N 25 <0.1 

TKN mg/L N 36 <1.0 

NO3
− mg/L N <0.2 8.5 

NO2
− mg/L N <0.2 <1.0 

Total P mg/L 2.5 <1.0 

Ortho P mg/L 1.4 <0.5 

UV254 cm−1 >0.3 <0.15 

UV280 cm−1 >0.2 <0.12 

Turbidity NTU >5 <0.1 

DOC mg/L 35 6.0 

 

5.2.2 Description of HiPOx® Equipment  

The HiPOx® pilot unit was capable of operating in a variety of modes and configurations, at 
flow rates of 10 to 25 gpm, and at ozone doses of up to 15 mg/L. The pilot was fed by using 
either liquid oxygen feedstock or high-purity (99.9%) oxygen gas to generate up to 10% 
ozone in dry gas. A concentrated hydrogen peroxide solution (34%) was purchased from 
EnviroTech Chemical Services (Modesto, CA), diluted to a 1 to 2% working solution, and 
injected immediately before ozone injection in the HiPOx® reactor during ozone/peroxide 
tests. In addition to the injection ports and static mixers, the HiPOx® pilot contained a 60-gal 
pipeline contactor with numerous sampling ports that allow sample collection at hydraulic 
residence times ranging from 0 to 5.5 min at a flow rate of 10 gpm. Ozone doses were applied 
at approximately 1.5 to 2 mg/L and 3.0 to 4.0 mg/L for two separate extended pilot-scale 
tests. 

5.2.3 Description of RO Equipment  

The pilot-scale RO skid (Hydranautics) was designed with parallel treatment trains by using 
ESPA-2-LD-4040 RO membranes. The operating parameters were determined by using IMS 
Design Software (IMSdb3 v.28; Hydranautics) in order to achieve an average flux of 14 gfd 
and a beta value of less than 1.2, consistent with the lead elements of a full-scale design of a 
4:2 membrane array with seven elements per vessel and a recovery of 85%. Thus, the pilot 
skid was operated at 52% recovery by using a single array of six elements in order to mimic 
the lead elements of the full-scale system. The feed water was adjusted to pH 6.8 by using 
50% sulfuric acid (Brenntag, Las Vegas, NV) and was spiked with bulk sodium hypochlorite 
(obtained from the wastewater treatment plant) and food-grade ammonium chloride (99%) 
(Brenntag) to form residual monochloramine. The residual monochloramine was measured 
frequently using a N,N-diethyl-p-phenylenediamine (DPD) test kit and maintained in the 
range of 2 to 6 mg/L as Cl2. An antiscalant agent, Pretreat Plus (KingLee, San Diego, CA), 
was used based on a dose recommended by the manufacturer of 8 mg of the product per L in 
the RO concentrate. A PFD of the skid is shown in Figure 5.4; note that the optional second-
stage vessel was not used in this project.  



 

WateReuse Research Foundation  63 

 
Figure 5.4. Schematic of Hydranautics twin RO system.  
Note: System was operated by using two first stages in parallel, though the  
second stage was not used for this study.  

The feed, reject, and permeate pressures; feed/permeate conductivity; temperature; and pH 
were recorded during each pilot visit. Periodic SDI measurements were also collected during 
various phases of the study by using a portable SDI-2000 test kit (Applied Membranes, Inc., 
Vista, CA). The water quality of the feed, concentrate, and permeate was tested periodically. 
Table 5.3 shows the target parameters and frequency. The feed pressures were adjusted 
manually by using the variable frequency drive on the RO pumps to maintain permeate flow 
and the recovery constant.  

Table 5.3. Selected Analysis for RO Grab Samples and Frequency 

Sampling Parameter(s) Unit Freq 
TDS mg/L 2/mo 
TSS mg/L 2/mo 
Ca 2+, Mg 2+, Na+, K+, NH4+, Ba2+, Sr2+ mg/L 2/mo 
Cl−, F−, NO2−, NO3−, SO4−, PO4−-, TP, 
TN mg/L 2/mo 
Silica mg/L 2/mo 
Alkalinity mg/L 2/mo 
TOC mg/L 2/mo 
SDI   2/mo 

 
Recorded operational data were input into ROData (ROData; Hydranautics) to determine 
various parameters such as NDP or the net force to drive the water across the membrane 
surface, specific flux, temperature correction factor (using 25 ºC as reference), TCSF, STCn, 
and normalized differential pressure (dPn). In addition, changes in normalized TCSF (J/Jo) 
and % decrease in TCSF ([1 − J/Jo] × 100%) were plotted by using MS Excel 2010. 



64 WateReuse Research Foundation 

5.3 Results and Discussion  

As previously stated, the intent of the project was to conduct the entire pilot-scale evaluation 
under the 14-gfd conditions for a 3000-h pilot test. Although there was significant difference 
in fouling between the control and the ozone-treated process trains (~10% difference in 
TCSF) after 2500 h, there was not as much fouling as had been expected. The test was 